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RF TEST REPORT

FCC ID: 2AX4YSPUNK

According to

FCC CFR Title 47 Part 2
FCC CFR Title 47 Part 22 Subpart H
FCC CFR Title 47 Part 24 Subpart E
FCC CFR Title 47 Part 27 Subpart C
FCC CFR Title 47 Part 90 Subpart S
ANSI C63.26:2015
KDB 971168 D01 Power Meas License Digital Systems v03r01

Applicant: Shenzhen DOOGEE Hengtong Technology CO.,LTD

Address: B, 2/F, Building A4, _Siligon Valley Power Digital Industrial Park, No.
) 22, Longhua New District, Shenzhen, China

Manufacturer: Shenzhen DOOGEE Hengtong Technology CO.,LTD

Address: B, 2/F, Building A4, _Siligon Valley Power Digital Industrial Park, No.
) 22, Longhua New District, Shenzhen, China

Sample No: 1000031136

Product Name: Smart Phone

Brand Name: DOOGEE

S punk, S punk Pro, S punk S, S punk E, S punk SE,
Model No.: S punk Plus, S punk Max, S punk Ultra, S cyber,

S cyber Pro, S cyber S, S cyber E, S cyber SE,
S cyber Plus, S cyber Max, S cyber Ultra

Test No.: S punk
Date of Receipt: 2024/04/09
Date of Test: 2024/04/09~2024/04/22
Issued Date: 2024/04/30
Testing Lab: TIRT

Note: This report shall not be reproduced except in full, without the written approval of Beijing TIRT
Technology Service Co.,Ltd Shenzhen.Laboratory.
This document may be altered or revised by Beijing TIRT Technology Service Co.,Ltd Shenzhen.
Laboratory.Personnel only, and shall be noted in the revision section of the document. The test results
of this report relate only to the tested sample identified in this report.
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History of this test report

Original Report Issue Date: 2024.04.30

e No additional attachment
o Additional attachments were issued following record

Attachment No.

Issue Date

Description
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1 TEST SUMMARY

Test Item Section in CFR 47 Result
Part 1.1307 Pass*(Please refer to
RF Exposure (SAR
xposure (SAR) Part 2.1093 SAR Report)
Part 2.1046
Part 22.913(a)
Part 24.232(b)

RF Output Power

Part 27.50(b)
Part 27.50(c)
Part 27.50(d)
Part 27.50(h)

Part 90.635

Pass

Peak-To-Average Ratio

Part 2.1046
Part 22.913(d)
Part 24.232 (d)

Part 27.50(d)

Pass

Modulation Characteristics

Part 2.1047

N/A

99% & -26 dB Occupied Bandwidth

Part 2.1049
Part 22.917
Part 24.238
Part 27.53(a)

Pass

Spurious Emissions at Antenna Terminal

Part 2.1051
Part 22.917
Part 24.238
Part 27.53(c)(f)
Part 27.53(9)
Part 27.53(h)
Part 27.53(m)
Part 90.691

Pass

Field Strength of Spurious Radiation

Part 2.1053
Part 22.917
Part 24.238
Part 27.53(c)(f)
Part 27.53(g)
Part 27.53(h)
Part 27.53(m)
Part 90.691

Pass
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Part 2.1051
Part 22.917
Part 24.238
Part 27.53(c)(f)
Part 27.53(9g)
Part 27.53(h)
Part 27.53(m)
Part 90.691

Out of band emission, Band Edge Pass

Part 2.1055(a)(1)(b)

Part 22.355
Frequency stability vs. temperature Part 24.235 Pass
Part 27.54

Part 90.213

Part 2.1055(d)(1)(2)
Part 22.355

Frequency stability vs. voltage Part 24.235 Pass
Part 27.54

Part 90.213

Note: 1. Pass: The EUT complies with the essential requirements in the standard.

2. The conclusion of this test report is judged by actual test data without considering measurement
uncertainty.
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2 GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF EUT

Description of Device (EUT)

EUT Name
Model No.

DIFF.

Power supply

Support Bands

Channel Bandwidth

TX Frequency

Modulation type

Antenna Type

Smart Phone
S punk, S punk Pro, S punk S, S punk E, S punk SE, S punk Plus,

S punk Max, S punk Ultra, S cyber, S cyber Pro, S cyber S, S cyber E,
S cyber SE, S cyber Plus, S cyber Max, S cyber Ultra
There is no difference except the name of the model. All tests are made with

the S punk model.
DC 3.87V from battery or DC11V from adapter

LTE Band 2/4/5/7/25/26/38//41/66

LTE Band 2: 1.4MHz, 3MHz, 5MHz, 10MHz, 15MHz, 20MHz
LTE Band 4: 1.4MHz, 3MHz, 5MHz, 10MHz, 15MHz, 20MHz
LTE Band 5: 1.4MHz, 3MHz, 5MHz, 10MHz

LTE Band 7;: 5MHz, 10MHz, 15MHz, 20MHz

LTE Band 25: 1.4MHz, 3MHz, 5MHz, 10MHz, 15MHz, 20MHz
LTE Band 26: 1.4MHz, 3MHz, 5MHz, 10MHz, 15MHz

LTE Band 38: 5MHz, 10MHz, 15MHz, 20MHz

LTE Band 41: 5MHz, 10MHz, 15MHz, 20MHz

LTE Band 66: 1.4MHz, 3MHz, 5MHz, 10MHz, 15MHz, 20MHz
LTE Band 2: 1850 ~ 1910 MHz

LTE Band 4: 1710 ~ 1755 MHz

LTE Band 5; 824 ~ 849 MHz

LTE Band 7; 2500 ~2570 MHz

LTE Band 25: 1850 MHz ~ 1915 MHz

LTE Band 26: 814 MHz ~ 849 MHz

LTE Band 38: 2570 MHz ~ 2620 MHz

LTE Band 41: 2535MHz ~ 2655MHz

LTE Band 66: 1710 MHz ~ 1780 MHz

QPSK, 16QAM

LDS antenna,
LTE Band 2: Maximum Gain is 0.14dBi.

LTE Band 4: Maximum Gain is 0.44dBi.

LTE Band 5;: Maximum Gain is -2.52dBi.

LTE Band 7: Maximum Gain is 0.13dBi.

LTE Band 25: Maximum Gain is 0.14dBi.
LTE Band 26: Maximum Gain is -2.52dBi.
LTE Band 38: Maximum Gain is 0.13dBi.
LTE Band 41; Maximum Gain is 013dBi.

LTE Band 66: Maximum Gain is 0.44dBi.
Antenna information is provided by applicant.
There is WWAN diversity antenna inside the product, which is only for
receiving function.
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Software version . DOOGEE-S120-EEA-Android14.0-20240323
Hardware version SC6017LU_MB_V1.0.1 20240202
Remark 1: The worst-case simultaneous transmission configuration was evaluated with no non-compliance

found. Results in this report are only for 4G function, and there is no other transmitter involved.
2: The LTE Band41 upports frequency is 2535-2655MHz,Due to actual customer needs
Using software, the prototype can only operate at 2535-2655 MHZ, other frequencies have been blocked
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2.2

RELATED SUBMITTAL(S) / GRANT (S)

This submittal(s) (test report) is filing to comply with Section Part 22 subpart H and Part 24 subpart E of the
FCC CFR 47 Rules.

2.3 TEST FACILITY
Company: Beijing TIRT Technology Service Co.,Ltd Shenzhen

104 Building C, Xinmingsheng Industrial Park No.132, Zhangge Old
Address: Village East Zone, Zhangge Community, Fucheng Street, Longhua

District, Shenzhen, Guangdong, P. R. China

CNAS Registration Number: | CNAS L14158

A2LA Registration Number: 6049.01

FCC Accredited

Lab.Designation Number: CN1366

FCC Test Firm Registration

Number: 820690

Telephone: +86-0755-27087573
2.4 ACCESSORIES OF DEVICE (EUT)

Accessories | Adapter

Manufacturer | /
Model TP303C-US

Input: AC100-240V~ 50/60Hz 0.7A Max

Output: USB-C:5.0V=3.0A, 15.0W, 9.0V=3.0A, 27.0W,

Ratings 12.0V=2.5A,30.0W, 15.0V=2.0A, 30.0W, 20.0V=1.5A,
30.0W,
PPS:5.0V-11.0V=3.0A 33.0W
Power: 33.0W
2.5 TESTED SUPPORTING SYSTEM DETAILS
No. Description Manufacturer Model Serial Number Certification or SDoC
1 N/A N/A N/A N/A N/A
2.6 TEST CONDITIONS
Items Required Actual
Temperature range: 15-35°C 24°C
Humidity range: 25-75% 56%
Pressure range: 86-106kPa 98kPa
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2.7 MEASUREMENT UNCERTAINTY

Uncertainty
Parameter Uncertainty
Occupied Channel Bandwidth +142.12 KHz
RF power conducted +0.74 dB
RF power radiated +3.25dB
Spurious emissions, conducted +1.78dB
Spurious emissions, radiated (9KHz~30MHZz) +2.56dB
Spurious emissions, radiated (30MHz~1GHz) +4.6dB
Spurious emissions, radiated (Above 1GHz) +4.9dB
Conduction Emissions(150kHz~30MHz) +3.1dB
Humidity +4.6%
Temperature +0.7°C
Time +1.25%
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3 TEST INSTRUMENTS LIST
Name of Equipment Manufacturer Model Number Serial Number Last Due
quip Calibration | Calibration
EMI Receiver Rohde&Schwarz ESIB 40 YH-TIRT-SAC-986| 5024101/05 | 2025/01/04
-20220911
Integral Antenna Schwarzbeck VULB 9163 01314 2022.12.11 | 2024.12.10
Integral Antenna Rohde&Schwarz HF907 RSM2991424 2022.12.11 | 2024.12.10
Preamplifier Emtrace RPO1A '02017 2024/01/05 | 2025/01/04
Preamplifier Schwarzbeck BBV9744 00143 2024/01/05 | 2025/01/04
Loop Antenna ZHINAN ZN30900A 12024 2024/01/05 | 2025/01/04
Exposure Level Tester narda ELT-400 N-0925 2024/01/05 | 2025/01/04
Horn Antenna Schwarzbeck BBHA9170 00956 2024/01/05 | 2025/01/04
RF Cable / LMR4°°UOF|\;INMNM'7' / 2024/01/05 | 2025/01/04
RF Cable / SFTZOS?;;’S'NMNM / 2024/01/05 | 2025/01/04
EMI Receiver Rohde&Schwarz ESR7 1316 3003KD710 | 2023/11/02 | 2024111/01
LISN Rohde&Schwarz ENV216 3560'612%5‘1029 2023/11/02 | 2024/11/01
ISN Schwarzbeck ENY81 1309.8510.03 2024/01/05 | 2025/01/04
ISN Schwarzbeck ENY81-CAT6 1309'2%?23_101 2024/01/05 | 2025/01/04
RF Cable \ SFTZOS?ZP:)JS -NMNM \ 2024/01/05 | 2025/01/04
CMW500 ROHDE&SCHWARZ CMW500 120434 2024/01/05 | 2025/01/04
Spectrum analyzer |ROHDE&SCHWARZ FSU26 200732 2024/01/05 | 2025/01/04
Spectrum analyzer |ROHDE&SCHWARZ FSV40-N 101722 2024/01/05 | 2025/01/04
vector Signal Generator KEYSIGHT N5182B MY56200458 2024/01/05 | 2025/01/04
HEWLETT
i 3610A02458 2024/01/05 | 2025/01/04
vector Signal Generator PACKARD 83752A
. HEWLETT
Filter PACKARD JS0806-F 19K8060209 2024/01/05 | 2025/01/04
Wireless ANRISTU MT8821C SN6262170409 | 2024/01/05 | 2025/01/04
comprehensive tester
Wireless ANRISTU MT8000A SN6262166782 | 2024/01/05 | 2025/01/04
comprehensive tester
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Hubei world for
communication Co.,
LTD

SW-700/2700XP-4

/

/ /

4 SYSTEM TEST CONFIGURATION

4.1 TEST MODE

During all testing, EUT is in link mode with base station emulator at maximum power level. The spurious

emission measurements were carried out in semi-anechoic chamber with 3-meter test range, and EUT
is rotated on three test planes to find out the worst emission.

Test modes
Band Radiated Conducted
LTE Band 2 B QPSK link, 16QAM link B QPSK link, 16QAM link
LTE Band 4 B QPSK link, 16QAM link B QPSK link, 16QAM link
LTE Band 5 B QPSK link, 16QAM link B QPSK link, 16QAM link
LTE Band 7 B QPSK link, 16QAM link B QPSK link, 16QAM link
LTE Band 25 B QPSK link, 16QAM link B QPSK link, 16QAM link
LTE Band 26 B QPSK link, 16QAM link B QPSK link, 16QAM link
LTE Band 38 B QPSK link, 16QAM link B QPSK link, 16QAM link
LTE Band 41 B QPSK link, 16QAM link B QPSK link, 16QAM link
LTE Band 66 B QPSK link, 16QAM link B QPSK link, 16QAM link

Note: Antenna port conducted and radiated test items were performed according to KDB 971168 D01

Power Meas License Digital Systems v03rl with maximum output power.

Radiated measurements were performed with rotating EUT in different three orthogonal test planes to
find the maximum emission.

4.2 CONFIGURATION OF TESTED SYSTEM

120 Vac/ 80 Hz

t EUT (Adapter)

EUT (USBE Cable)

EUT {Earphonz)

Dlpolq Antenna

Iil;]

0

System Simulator
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4.3 CONDUCTED OUTPUT POWER

Test Requirement:

Part 2.1046,Part 22.913(a), Part 24.232(c), Part 27.50(b), Part
27.50(c), Part 27.50(d), Part 27.50(h), Part 90.635

Test Method:

ANSI C63.26:2015

Limit:

LTE Band 2: 2W
LTE Band 4: 1W
LTE Band 5: 7W
LTE Band 7: 2W
LTE Band 25: 2W
LTE Band 26: 100W
LTE Band 38: 2W
LTE Band 41: 2W
LTE Band 66: 1W

Test setup:

Communication
EUT Splitter Tester

Power meter

Note: Measurement setup for testing on Antenna connector

Test Procedure:

1. The transmitter output port was connected to base station.

2. The RF output of EUT was connected to the power meter by RF
cable and attenuator, the path loss was compensated to the results

for each measurement.
3. Set EUT at maximum power through base station.

4. Select lowest, middle, and highest channels for each band and

different modulation.

5.  Measure the maximum burst average power.

Test Instruments:

Refer to section 3 for details

Test mode:

Refer to section 4.1 for details

Test results:

Pass

Note: Please refer to Appendix A of the Appendix Test Data.
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|y

4 PEAK-TO-AVERAGE RATIO
Test Requirement: Part 22.913(d), FCC part24.232(d) and FCC part27.50(d)(5)
Test Method: ANSI C63.26:2015
Test Limit: Used complementary cumulative distribution function (CCDF) of

analyzer to determine that PAPR will not exceed 13 dB for more than

0.1 percent of the time

Test setup:

Communication
EUT Splitter Tester

SPA

Note: Measurement setup for testing on Antenna connector

=

Test Procedure: The testing follows FCC KDB 971168 D01 v03r01 Section 5.7

2. The EUT was connected to spectrum and system simulator via a

power divider
3. Using the CCDF measurement ofspectrum analyzer;
4. Set RBW=0OBW or specified reference bandwidth;

5. Set the number of counts to a value that stabilizes the measured
CCDF curve;

6. Setthe measurement interval as 1ms

7. Record the maximum PAPR level associated with a probability of
0.1%.

Test Instruments: Refer to section 3 for details

Test mode: Refer to section 4.1 for details

Test results: Pass

Note: Please refer to Appendix B of the Appendix Test Data.
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4

OCCUPY BANDWIDTH

Test Requirement:

FCC part22.913(a), FCC part24.232(b) and FCC part27.53(a), FCC part
90.209

Test Method:

ANSI C63.26:2015

Test setup:

Communication
EUT Splltter Tester

SPA

Note: Measurement setup for testing on Antenna connector

Test Procedure:

1.The EUT’s output RF connector was connected with a short cable to
the spectrum analyzer, set center frequency to channel center
frequency.

2.RBW was set to about 1%-5% of emission OBW, VBW= 3 X RBW.

3.Set spectrum analyzer detection mode to peak, and the trace mode to
max hold.

4. Use the 99% OBW function, The 99% power OBW can be found on
the plot, determine the “-26dB amplitude” as equal to reference value
-26dB.

Test Instruments:

Refer to section 3 for details

Test mode:

Refer to section 4.1 for details

Test results:

Pass

Note: Please refer to Appendix C of the Appendix Test Data.
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4.6 MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 24E & Part 27 there is no specific requirement for digital modulation,
therefore modulation characteristic is not presented.
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F BAND EMISSION AT ANTENNA TERMINALS

Test Requirement:

Part 2.1051
Part 22.917
Part 24.238
Part 27.53(c)(f)
Part 27.53(g)
Part 27.53(h)
Part 27.53(m)
Part 90.691

Test Method:

ANSI C63.26:2015

Limit:

-13dBm(LTE Band5,26(824-849MHz))
-13dBm(LTE Band2,25)

-13dBm(LTE Band12, 17, 71)
-13dBm(LTE Band4,66)

-25dBm(LTE Band 7, 38, 41)

-13dBm(LTE Band26(814-824MHz))

ININ IN IN A

IA

Test setup:

Conununication
EUT Splitter Tester

Filter

SPA

Note: Measurement setup for testing on Antenna connector

Test Procedure:

1 The RF output of the transceiver was connected to a spectrum

analyzer through appropriate attenuation.

2 The resolution bandwidth of the spectrum analyzer was set at
1MHZz, sufficient scans were taken to show the out of band
Emissions if any up to 10th harmonic.

3 For the out of band: Set the RBW=1MHz, VBW = 3MHz,
Start=30MHz, Stop= 10th harmonic.

4  Band Edge Requirements: In the 1 MHz bands immediately outside
and adjacent to the frequency block, a resolution bandwidth of at
least 1 percent of the emission bandwidth of the fundamental
emission of the transmitter may be employed to measure the out of

band Emissions.

Test Instruments:

Refer to section 3 for details

Test mode:

Refer to section 4.1 for details

Test results:

Pass

Note: Please refer to Appendix D of the Appendix Test Data.
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IRT

m||in

4 ERP,

IRP MEASUREMENT

Test Requirement:

Part 2.1046,Part 22.913(a), Part 24.232(b), Part 27.50(b), Part

27.50(c), Part 27.50(d), Part 27.50(h), Part 90.635

Test Method:

ANSI C63.26:2015

Limit:

ERP< 7W(38.45dBm) (LTE Band 5,26(824-849MHz))
EIRP< 2W(33.00dBm) (LTE Band 2,25)

ERP< 3W(34.77dBm) (LTE Band 13)

ERP< 3W(34.77dBm) (LTE Band 12,17,71)

EIRP< 1W(30.00dBm) (LTE Band 4,66)

EIRP< 2W(33.00dBm) (LTE Band 7,38,41)

ERP< 100W(50.00dBm) (LTE Band 26(814-824MHz))

Test setup:

Below 1GHz

[=——=]
Antenna Tower

Search

[ 1 3 S
v { o Antenna

4m /
RF Test
A Receiver
: - %.‘
! HE I T !
v : v
;;Je 08m : Im \
o e

7 7 J 7 TTIT7Y
Ground Plane

Above 1GHz

=]
Antenna Tower

—

weeed 3m <..§........{ | —— Horn Antenna

EUT v
4m Spect
% Spectrum

Analyzer

P i ~
Tum itsm | Im
Table Al
AAAAAL | 1 1

Substituted method:

Antenna mast
Ground plane

d: distance in meters

d:3 meter

Same AS EUT Heig

1-4 meter

Substituted Dipole or Horn Antenna Bi-Log Antenna or Horn Antenna

SPA
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Test Procedure:

1. The EUT was placed on an non-conductive turntable using a
non-conductive support. The radiated emission at the fundamental
frequency was measured at 3 m with a test antenna and EMI

spectrum analyzer.

2. During the measurement, the EUT was communication with the
station. The highest emission was recorded with the rotation of the
turntable and the lowering of the test antenna from 4m to 1m. The
reading was recorded and the field strength (E in dBuV/m) was

calculated.

3. ERP were measured using a substitution method. The EUT was
replaced by dipole antenna connected, the S.G. output was
recorded and ERP was calculated asfollows:

ERP = S.G. output (dBm) + Antenna Gain (dBd) — Cable Loss (dB)

4. EIRP were measured using a substitution method. The EUTwas
replaced by or horn antenna connected, the S.G. output was

recorded and EIRP was calculated asfollows:
EIRP = S.G. output (dBm) + Antenna Gain (dBi) — Cable Loss (dB)

Test Instruments:

Refer to section 3 for details

Test mode:

Refer to section 4.1 for details

Test results:

Pass

Remark:

H,E1,E2 mean for EUT polarization of X, Y, Z

Note: Please refer to Appendix A of the Appendix Test Data.
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4

FIELD STRENGTH OF SPURIOUS RADIATION MEASUREMENT

Test Requirement:

Part 2.1053
Part 22.917
Part 24.238
Part 27.53(c)(f)
Part 27.53(g)
Part 27.53(h)
Part 27.53(m)
Part 90.691

Test Method:

ANSI C63.26:2015

Limit:

< -13dBm(LTE Band 5,26(824-849MHz))

<-13dBm(LTE Band 2,25)

<-13dBm(LTE Band 12, 17, 71)

<-13dBm(LTE Band 4,66)
<-25dBm(LTE Band 7, 38,

41)

< -13dBm(LTE Band 26(814-824MHz))

Test setup:

Below 1GHz

EUT

Table A Y

[=——]
Antenna Tower

Search

/_ Antenna

RF Test

Receiver
] \!
=
[o)=]

Ground Plane

Above 1GHz

EUT

Turn
Table A A

Substituted method:

AAAA AL | ] ]

Antenna Tower

’ _{ Horn Antenna

/ Spectrum
' N

\ Amp]iﬁerl., Q%g
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Antenna mast
Ground plane

d: distance in meters
1-4 meter

d:3 meter

SPA

Substituted Dipole or Horn Antenna  Bj-I.og Antenna or Horn Antenna

L |

Test Procedure:

1. The EUT was placed on an non-conductive turntable using a
non-conductive support. The radiated emission at the fundamental
frequency was measured at 3 m with a test antenna and EMI

spectrum analyzer.

2. During the tests, the antenna height and the EUT azimuth were
varied in order to identify the maximum level of emissions from the
EUT. This maximization process was repeated with the EUT

positioned in each of its three orthogonal orientations.

3. The frequency range up to tenth harmonic was investigated for
each of three fundamental frequency(low, middle and high
channels). Once spurious emission was identified, the power of the

emission was determined using the substitution method.

4. The spurious emissions attenuation was calculated as the
difference between radiated power at the fundamental frequency

and the spurious emissions frequency.

ERP / EIRP = S.G. output (dBm) + Antenna Gain(dB/dBi) —
Cable Loss (dB)

Test Instruments:

Refer to section 3 for details

Test mode:

Refer to section 4.1 for details

Test results:

Pass
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Measurement Data:

QPSK Mode:
Test mode: LTE Band 2(1.4MHz) Test channel: Lowest
Spurious Emission o
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
3712.31 Vertical -34.05
5545.36 Y -37.58
7475.61 \Y -36.85 -13.00 Pass
9247.52 Y -39.61
11101.42 Vv
3705.41 Horizontal -39.10
5545.31 H -41.52
7404.74 H -42.65 -13.00 Pass
9247.01 H -44.54
11125.41 H
Test mode: LTE Band 2(1.4MHz) Test channel: Middle
Spurious Emission o
Frequency (MHz) Polarization Level (dBm) Limit (dBm) Result
3758.61 Vertical -35.63
5648.35 \Y -37.56
7535.61 Y -36.25 -13.00 Pass
9412.56 \% -42.64
11279.31 \Y
3758.61 Horizontal -36.58
5646.31 H -41.85
7518.62 H -43.21 -13.00 Pass
9401.58 H -43.25
11259.25 H
Test mode: LTE Band 2(1.4MHz) Test channel: Highest
Spurious Emission o
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
3828.31 Vertical -35.64
5725.31 Vv -37.35
7638.61 \Y -36.58 -13.00 Pass
9551.35 Vv -41.05
11452.75 Vv
3825.31 Horizontal -37.35
5731.58 H -40.25
7628.65 H -42.25 -13.00 Pass
9538.31 H -43.01
11455.52 H
Remark :

1. The emission behaviour belongs to narrowband spurious emission,all modes investigated and only worst

case is reported.

2.  Remark”---“ means that the emission level is too low (20dB lower than the limit) to be measured

3. The emission levels of below 1 GHz are very lower (20dB lower than the limit) than the limit and not show

in test report.
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Test mode: LTE Band 4(1.4MHz) Test channel: Lowest
Frequency (MHz) - S'purlous Emission Limit (dBm) Result
Polarization Level (dBm)
3415.52 Vertical -35.98
5128.62 \Y -37.02
6848.35 \% -36.58 -13.00 Pass
8531.28 \% -42.85
10235.21 Vv
3407.61 Horizontal -37.52
5128.21 H -42.01
6839.61 H -43.85 -13.00 Pass
8528.61 H -42.08
10212.36 H
Test mode: LTE Band 4(1.4MHz) Test channel: Middle
Frequency (MHz) - S-purlous Emission Limit (dBm) Result
Polarization Level (dBm)
3445.61 Vertical -34.25
5128.12 \Y -37.05
6928.31 Y -38.53 -13.00 Pass
8648.61 \Y -42.12
10328.52 Y
3446.31 Horizontal -36.82
5186.32 H -40.21
6928.22 H -43.52 -13.00 Pass
8648.12 H -43.01
10399.12 H
Test mode: LTE Band 4(1.4MHz) Test channel: Highest
Spurious Emission .
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
3503.12 Vertical -33.72
5253.27 Vv -35.82
7025.74 \Y -35.05 -13.00 Pass
8765.27 Vv -42.74
10521.55 \%
3507.53 Horizontal -37.53
5257.12 H -40.74
7028.61 H -42.72 -13.00 Pass
8769.25 H -44.05
10531.57 H
Remark:

1. The emission behaviour belongs to narrowband spurious emission,all modes investigated and only worst

case is reported.

2.  Remark”---“ means that the emission level is too low (20dB lower than the limit) to be measured

3. The emission levels of below 1 GHz are very lower (20dB lower than the limit) than the limit and not show

in test report.
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Test mode: LTE Band 5(1.4MHz) Test channel: Lowest
Frequency (MHz) - S'purlous Emission Limit (dBm) Result
Polarization Level (dBm)
1636.54 Vertical -35.25
2425.14 \Y -38.57
3224.12 \% -36.38 -13.00 Pass
4153.15 \% -41.28
4973.21 Vv
1786.21 Horizontal -36.28
2563.14 H -40.17
3861.25 H -42.73 -13.00 Pass
4275.58 H -41.27
5125.31 H
Test mode: LTE Band 5(1.4MHz) Test channel: Middle
Frequency (MHz) - S-purlous Emission Limit (dBm) Result
Polarization Level (dBm)
1625.31 Vertical -34.73
2486.35 \Y -36.28
3276.25 Y -35.79 -13.00 Pass
4286.21 \Y -40.25
5025.15 Y
4756.35 Horizontal -36.28
2631.24 H -40.21
3864.25 H -42.85 -13.00 Pass
4358.39 H -43.25
5125.31 H
Test mode: LTE Band 5(1.4MHz) Test channel: Highest
Spurious Emission .
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
1702.21 Vertical -35.61
2538.31 Vv -36.25
3438.21 \Y -35.78 -13.00 Pass
4382.74 Vv -42.12
5125.71 \%
1758.31 Horizontal -37.82
2863.21 H -40.22
3402.31 H -43.28 -13.00 Pass
4358.12 H -42.01
5128.85 H
Remark :

1. The emission behaviour belongs to narrowband spurious emission,all modes investigated and only worst
case is reported.

2. Remark’---“ means that the emission level is too low (20dB lower than the limit) to be measured

3. The emission levels of below 1 GHz are very lower (20dB lower than the limit) than the limit and not show

in test report.
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Test mode: LTE Band 7(5MHz) Test channel: Lowest
Frequency (MHz) - S'purlous Emission Limit (dBm) Result
Polarization Level (dBm)
5214.32 Vertical -33.28
4832.52 \Y -35.72
10125.31 \% -35.25 -25.00 Pass
13561.12 \% -41.08
15125.86 Vv
5173.56 Horizontal -36.58
7967.25 H -41.27
10135.25 H -42.73 -25.00 Pass
12756.32 H -43.14
15135.65 H
Test mode: LTE Band 7(5MHz) Test channel: Middle
Frequency (MHz) - S-purlous Emission Limit (dBm) Result
Polarization Level (dBm)
5125.85 Vertical -34.26
7613.52 \Y -36.02
10256.13 Y -35.87 -25.00 Pass
13257.13 \% -41.83
15581.25 Y
5125.88 Horizontal -38.25
7753.12 H -42.23
10251.01 H -41.85 -25.00 Pass
13807.12 H -42.37
15325.45 H
Test mode: LTE Band 7(5MHz) Test channel: Highest
Spurious Emission .
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
5254.15 Vertical -38.21
7869.61 Vv -32.87
10358.12 \Y -35.42 -25.00 Pass
12987.32 Vv -42.73
15325.12 \%
5231.45 Horizontal -37.52
7728.12 H -41.41
10358.83 H -42.88 -25.00 Pass
12752.10 H -43.12
15358.85 H
Remark :

1. The emission behaviour belongs to narrowband spurious emission,all modes investigated and only worst

case is reported.

2.  Remark”---“ means that the emission level is too low (20dB lower than the limit) to be measured

3. The emission levels of below 1 GHz are very lower (20dB lower than the limit) than the limit and not show

in test report.
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Test mode: LTE Band 25(5MHz) Test channel: Lowest
Frequency (MHz) - S'purlous Emission Limit (dBm) Result
Polarization Level (dBm)
5125.35 Vertical -35.25
7631.25 \Y -36.69
10120.25 \% -37.26 -13.00 Pass
12252.74 \% -38.33
15281.85 \Y
5028.84 Horizontal -37.12
7545.58 H -38.31
10525.83 H -37.25 -13.00 Pass
12521.21 H -40.56
15254.89 H
Test mode: LTE Band 25(5MHz) Test channel: Middle
Frequency (MHz) - S-purlous Emission Limit (dBm) Result
Polarization Level (dBm)
5256.37 Vertical -34.26
7635.12 \Y -35.31
10251.74 Y -35.83 -13.00 Pass
12563.12 \Y -40.97
15358.85 Y
5254.85 Horizontal -33.12
7534.87 H -38.24
10250.76 H -41.08 -13.00 Pass
13583.84 H -42.85
15321.85 H
Test mode: LTE Band 25(5MHz) Test channel: Highest
Spurious Emission .
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
5251.12 Vertical -35.21
7863.21 Vv -36.83
10020.85 \Y -34.02 -13.00 Pass
12217.38 Vv -40.76
15365.85 \Y
5254.01 Horizontal -37.82
7831.55 H -40.12
10384.72 H -40.73 -13.00 Pass
12241.12 H -42.12
15398.73 H
Remark :

1 The emission behaviour belongs to narrowband spurious emission,all modes investigated and only

worst case is reported.

2 Remark’---“ means that the emission level is too low (20dB lower than the limit) to be measured

3 The emission levels of below 1 GHz are very lower (20dB lower than the limit) than the limit and not

show in test report.
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Test mode(814-824MHz): LTE Band 26(5MHz) Test channel: Lowest
Frequency (MHz) — Spurious Emission Limit (dBm) Result
Polarization Level (dBm)
3485.61 Vertical -35.62
7893.73 \Y; -36.32
10125.74 \Y -33.29 -13.00 Pass
12325.21 Y, -40.79
16251.52 Y
5125.74 Horizontal -33.21
7631.73 H -41.28
10251.08 H -42.17 -13.00 Pass
12501.49 H -40.15
15258.12 H
Test mode(814-824MHz): LTE Band 26(5MHz) Test channel: Middle
Spurious Emission .
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
5128.61 Vertical -32.12
7629.65 Y -33.73
10254.76 \'% -35.28 -13.00 Pass
13263.76 Y -40.55
15521.52 Y,
5218.85 Horizontal -36.51
7708.72 H -40.13
10256.78 H -42.85 -13.00 Pass
12596.31 H -40.12
15250.76 H
Test mode(814-824MHz): LTE Band 26(5MHz) Test channel: Highest
Spurious Emission e
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
5225.39 Vertical -34.31
7813.23 \Y -35.58
10356.28 Y -36.35 -13.00 Pass
12853.72 Y -40.12
15315.85 Y
5125.17 Horizontal -37.85
7832.85 H -39.61
10315.74 H -40.12 -13.00 Pass
12932.28 H -42.85
15252.75 H
Remark :

1 The emission behaviour belongs to narrowband spurious emission,all modes investigated and only

worst case is reported.

2 Remark’---“ means that the emission level is too low (20dB lower than the limit) to be measured

3 The emission levels of below 1 GHz are very lower (20dB lower than the limit) than the limit and not

show in test report.
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Test mode(824-849MHz): LTE Band 26(5MHz) Test channel: Lowest
Frequency (MHz) — Spurious Emission Limit (dBm) Result
Polarization Level (dBm)
3928.31 Vertical -33.21
7536.12 \Y; -35.52
10123.28 \Y -33.52 -13.00 Pass
12231.85 Y, -41.05
13284.28 \Y
3845.28 Horizontal -37.36
7564.21 H -39.25
10123.27 H -42.21 -13.00 Pass
12453.15 H -43.21
13277.63 H
Test mode(824-849MHz): LTE Band 26(5MHz) Test channel: Middle
Spurious Emission .
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
3823.74 Vertical -32.74
7768.62 Y -35.61
10325.85 \Y -33.28 -13.00 Pass
12986.12 Y -40.12
15254.74 Y,
3854.28 Horizontal -37.85
7675.12 H -41.29
10325.85 H -40.74 -13.00 Pass
12321.73 H -42.12
15254.28 H
Test mode(824-849MHz): LTE Band 26(5MHz) Test channel: Highest
Spurious Emission e
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
3962.51 Vertical -32.31
7929.61 \Y -31.25
10325.12 \% -35.69 -13.00 Pass
12254.52 Y -41.28
15525.49 Y
3847.05 Horizontal -32.85
7886.27 H -39.61
10325.85 H -42.85 -13.00 Pass
12212.28 H -43.74
15528.76 H
Remark :

1 The emission behaviour belongs to narrowband spurious emission,all modes investigated and only

worst case is reported.

2 Remark’---“ means that the emission level is too low (20dB lower than the limit) to be measured

3 The emission levels of below 1 GHz are very lower (20dB lower than the limit) than the limit and not

show in test report.
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Test mode LTE Band 38(5MHz) Test channel: Lowest
Frequency (MHz) — Spurious Emission Limit (dBm) Result
Polarization Level (dBm)
2638.21 Vertical -33.25
5254.10 \Y; -35.86
10583.52 \Y -33.28 -25.00 Pass
12213.64 Y, -40.01
13581.01 Y
2636.73 Horizontal -38.12
5253.32 H -39.82
10836.28 H -42.66 -25.00 Pass
12251.12 H -43.76
13258.47 H
Test mode LTE Band 38(5MHz) Test channel: Middle
Frequency (MHz) — Spurious Emission Limit (dBm) Result
Polarization Level (dBm)
2768.02 Vertical -31.05
5482.31 Y -37.52
10658.27 Y, -33.77 -25.00 Pass
12863.25 Y -41.99
15593.15 Y,
2681.73 Horizontal -37.85
5456.85 H -38.61
10824.32 H -42.12 -25.00 Pass
12256.32 H -42.74
15325.12 H
Test mode LTE Band 38(5MHz) Test channel: Highest
Spurious Emission o
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
2635.83 Vertical -32.52
6892.32 Y -37.15
10458.31 \% -33.25 -25.00 Pass
12723.12 Y -39.85
15521.52 V
2683.33 Horizontal -33.12
5212.52 H -38.63
10745.21 H -42.12 -25.00 Pass
13254.21 H -43.12
16254.74 H

Remark :

1 The emission behaviour belongs to narrowband spurious emission,all modes investigated and only

worst case is reported.

2 Remark’---“ means that the emission level is too low (20dB lower than the limit) to be measured

3 The emission levels of below 1 GHz are very lower (20dB lower than the limit) than the limit and not

show in test report.
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Test mode LTE Band 41(5MHz) Test channel: Lowest
Frequency (MHz) — Spurious Emission Limit (dBm) Result
Polarization Level (dBm)
3685.12 Vertical -30.46
8631072 \Y; -37.25
10251.32 \Y -36.28 -25.00 Pass
12658.62 Y, -40.12
13258.61 \Y
3985.32 Horizontal -36.57
9831.25 H -40.52
10257.12 H -42.42 -25.00 Pass
12264.32 H -41.02
13158.65 H
Test mode LTE Band 41(5MHz) Test channel: Middle
Frequency (MHz) — Spurious Emission Limit (dBm) Result
Polarization Level (dBm)
3586.86 Vertical -33.25
596324 Y -36.89
8963.21 Y, -35.27 -25.00 Pass
10235.12 Y -40.02
13685.86 Y,
5863.82 Horizontal -34.58
7256.12 H -42.73
10325.39 H -40.12 -25.00 Pass
12251.73 H -33.15
13256.25 H
Test mode LTE Band 41(5MHz) Test channel: Highest
Spurious Emission .
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
3125.31 Vertical -35.61
5635.12 Y -37.62
8962.21 Y -36.25 -25.00 Pass
10358.62 Y -40.12
12759.85 \%
5125.87 Horizontal -37.52
8695.76 H -40.12
10286.31 H -41.05 -25.00 Pass
12657.12 H -42.85
13586.32 H

Remark :

1 The emission behaviour belongs to narrowband spurious emission,all modes investigated and only

worst case is reported.

2 Remark’---“ means that the emission level is too low (20dB lower than the limit) to be measured

3 The emission levels of below 1 GHz are very lower (20dB lower than the limit) than the limit and not

show in test report.
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Test mode: LTE Band 66(1.4MHz) Test channel: Lowest
Frequenc Spurious Emission o
(I\clez) ’ Polarization Level (dBm) Limit (dBm) Result
3325.52 Vertical -33.28
5686.85 \Y -37.38
7325.29 \Y -34.58 -13.00 Pass
8296.31 \Y -40.89
10325.35 \Y
3328.75 Horizontal -37.85
5251.25 H -40.43
6935.12 H -42.73 -13.00 Pass
8863.21 H -43.58
10264.12 H
Test mode: LTE Band 66(1.4MHz) Test channel: Middle
Frequency __Spurious Emission Limit (dBm) Result
(MHz) Polarization Level (dBm)
2896.31 Vertical -37.75
5368.68 \Y -38.99
7536.21 \Y -37.53 -13.00 Pass
9863.12 \Y -41.25
10252.25 \Y
3015.82 Horizontal -37.85
5256.10 H -39.85
7635.85 H -42.18 -13.00 Pass
8832.75 H -42.32
10395.11 H
Test mode: LTE Band 66(1.4MHz) Test channel: Highest
Frequency __Spurious Emission Limit (dBm) Result
(MHz) Polarization Level (dBm)
3758.61 Vertical -33.86
5312.25 \Y -32.12
7253.14 \Y -35.89 -13.00 Pass
8628.65 \Y -43.12
10458.31 \Y
3329.61 Horizontal -37.85
5312.74 H -42.29
7312.72 H -43.05 -13.00 Pass
8826.31 H -43.47
10122.57 H
Remark :
1 The emission behaviour belongs to narrowband spurious emission,all modes investigated and only

worst case is reported.

Remark”---“ means that the emission level is too low (20dB lower than the limit) to be measured

The emission levels of below 1 GHz are very lower (20dB lower than the limit) than the limit and not

show in test report.

The emission behaviour belongs to narrowband spurious emission,all modes investigated and only worst
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16 QAM Mode:
Test mode: LTE Band 2 (1.4MHz) Test channel: Lowest
Spurious Emission o
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
3531.41 Vertical -33.21
5694.31 \Y -35.62
8631.47 \Y -34.85 -13.00 Pass
9698.71 Y -40.52
11364.20 Vv
3625.14 Horizontal -33.86
5589.31 H -38.61
7698.78 H -42.74 -13.00 Pass
9368.85 H -42.12
12364.21 H
Test mode: LTE Band 2 (1.4MHz) Test channel: Middle
Frequency (MHz) - Spurlous Emission Limit (dBm) Result
Polarization Level (dBm)
3869.05 Vertical -33.74
5831.12 \Y -35.85
7932.78 Y -34.12 -13.00 Pass
9358.31 \Y -40.85
12124.55 Y
3328.61 Horizontal -37.85
5578.20 H -40.53
7931.75 H -42.87 -13.00 Pass
9893.12 H -43.85
11312.28 H
Test mode: LTE Band 2 (1.4MHz) Test channel: Highest
Spurious Emission .
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
2896.84 Vertical -33.51
5631.25 Vv -38.58
7861.23 \Y -36.85 -13.00 Pass
9276.78 Vv -36.12
12152.85 \%
3763.63 Horizontal -37.85
5698.47 H -40.28
7531.11 H -42.12 -13.00 Pass
9486.59 H -42.17
11455.80 H
Remark :

1 The emission behaviour belongs to narrowband spurious emission,all modes investigated and only worst

case is reported.

2 Remark’---“ means that the emission level is too low (20dB lower than the limit) to be measured

3 The emission levels of below 1 GHz are very lower (20dB lower than the limit) than the limit and not show

in test report.
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Test mode: LTE Band 4(1.4MHz) Test channel: Lowest
Frequency (MHz) - S'purlous Emission Limit (dBm) Result
Polarization Level (dBm)
3415.21 Vertical -33.28
5254.54 \Y -36.89
6324.28 \% -32.12 -13.00 Pass
8683.31 \% -43.58
11254.25 \Y
3325.93 Horizontal -35.61
4963.31 H -39.61
7689.28 H -42.81 -13.00 Pass
9631.25 H -43.87
10385.74 H
Test mode: LTE Band 4(1.4MHz) Test channel: Middle
Frequency (MHz) - S-purlous Emission Limit (dBm) Result
Polarization Level (dBm)
3289.61 Vertical -37.82
5254.85 \Y -36.31
7329.31 Y -35.74 -13.00 Pass
8961.25 \Y -40.52
10256.12 Y
3359.35 Horizontal -37.74
5257.72 H -38.21
6869.31 H -42.74 -13.00 Pass
9328.58 H -41.02
10425.72 H
Test mode: LTE Band 4(1.4MHz) Test channel: Highest
Spurious Emission .
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
3234.58 Vertical -35.61
5125.84 Vv -37.59
8632.12 \Y -32.84 -13.00 Pass
9536.75 Vv -42.85
11265.72 \%
3512.89 Horizontal -36.28
5368.81 H -39.56
7256.74 H -42.81 -13.00 Pass
8936.57 H -40.28
10328.74 H
Remark:

1 The emission behaviour belongs to narrowband spurious emission,all modes investigated and only worst
case is reported.

2 Remark’---“ means that the emission level is too low (20dB lower than the limit) to be measured

3 The emission levels of below 1 GHz are very lower (20dB lower than the limit) than the limit and not show

in test report.
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Test mode: LTE Band 5(1.4MHz) Test channel: Lowest
Frequency (MHz) - S.pUI’IOUS Emission Limit (dBm) Result
Polarization Level (dBm)
1963.12 Vertical -36.85
2516.31 \Y; -37.23
3647.51 \Y -38.24 -13.00 Pass
4234.74 Y, -40.45
5639.12 Y
1649.85 Horizontal -35.98
2473.85 H -40.46
3299.12 H -42.74 -13.00 Pass
4251.88 H -43.12
5048.74 H ---
Test mode: LTE Band 5(1.4MHz) Test channel: Middle
Frequency (MHz) - S.pUI’IOUS Emission Limit (dBm) Result
Polarization Level (dBm)
1683.12 Vertical -35.58
2512.55 Y -35.12
3458.56 Y, -38.32 -13.00 Pass
4199.25 \% -41.38
5123.85 Y,
1562.12 Horizontal -38.05
2312.85 H -41.77
3455.88 H -43.12 -13.00 Pass
4183.36 H -45.31
5528.74 H
Test mode: LTE Band 5(1.4MHz) Test channel: Highest
Spurious Emission _
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
1169.85 Vertical -37.58
2359.12 Y -33.12
3232.87 \Y -32.85 -13.00 Pass
4225.92 Y -40.12
5125.74 V ---
1675.25 Horizontal -33.21
2543.72 H -32.52
3398.28 H -40.84 -13.00 Pass
4243.45 H -40.41
5089.85 H
Remark :

1 The emission behaviour belongs to narrowband spurious emission,all modes investigated and only worst

case is reported.

2 Remark’---“ means that the emission level is too low (20dB lower than the limit) to be measured

3 The emission levels of below 1 GHz are very lower (20dB lower than the limit) than the limit and not show

in test report.
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Test mode: LTE Band 7(5MHz) Test channel: Lowest
Frequency (MHz) - S'purlous Emission Limit (dBm) Result
Polarization Level (dBm)
5125.51 Vertical -33.25
7328.74 \Y -37.01
9040.76 \% -35.62 -25.00 Pass
12365.74 \% -40.41
15358.86 Vv
5125.99 Horizontal -33.58
7328.61 H -39.52
9631.25 H -42.12 -25.00 Pass
12456.51 H -43.85
15268.76 H
Test mode: LTE Band 7(5MHz) Test channel: Middle
Frequency (MHZz) - S-purlous Emission Limit (dBm) Result
Polarization Level (dBm)
5125.31 Vertical -33.25
7689.52 \Y -35.96
10128.01 Y -39.85 -25.00 Pass
12659.77 \% -42.44
15228.43 Y
5128.62 Horizontal -39.21
7627.24 H -42.84
10259.23 H -41.74 -25.00 Pass
12315.74 H -43.28
15328.85 H
Test mode: LTE Band 7(5MHz) Test channel: Highest
Spurious Emission .
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
5028.31 Vertical -35.35
7838.85 Vv -37.15
10315.14 \Y -33.56 -25.00 Pass
12963.28 Vv -41.01
15631.74 \%
5129.61 Horizontal -33.58
7832.86 H -40.74
10201.25 H -44.95 -25.00 Pass
12863.48 H -45.32
15501.52 H
Remark :

1 The emission behaviour belongs to narrowband spurious emission,all modes investigated and only worst
case is reported.

2 Remark’---“ means that the emission level is too low (20dB lower than the limit) to be measured

3 The emission levels of below 1 GHz are very lower (20dB lower than the limit) than the limit and not show

in test report.
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Test mode: LTE Band 25(5MHz) Test channel: Lowest
Frequency (MHz) - S'purlous Emission Limit (dBm) Result
Polarization Level (dBm)
5128.31 Vertical -32.81
7359.74 \Y -37.52
10128.85 \% -35.84 -13.00 Pass
12239.74 \% -40.25
13501.28 Vv
5135.79 Horizontal -37.85
7529.02 H -40.75
10125.74 H -42.85 -13.00 Pass
12021.05 H -42.12
13528.31 H
Test mode: LTE Band 25(5MHz) Test channel: Middle
Frequency (MHz) - S-purlous Emission Limit (dBm) Result
Polarization Level (dBm)
5025.85 Vertical -33.25
7283.51 \Y -32.85
10028.85 Y -35.61 -13.00 Pass
12691.74 \% -40.74
15453.25 Y
5048.85 Horizontal -36.74
7631.25 H -42.74
10251.76 H -40.23 -13.00 Pass
12021.58 H -43.74
15458.25 H
Test mode: LTE Band 25(5MHz) Test channel: Highest
Spurious Emission .
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
5203.21 Vertical -32.12
7728.12 Vv -33.85
10252.21 \Y -37.85 -13.00 Pass
12712.01 Vv -40.12
15452.74 \%
5212.85 Horizontal -36.84
7780.85 H -39.65
10273.39 H -42.74 -13.00 Pass
12715.25 H -43.12
15523.64 H
Remark :

4  The emission behaviour belongs to narrowband spurious emission,all modes investigated and only

worst case is reported.

5 Remark’---“ means that the emission level is too low (20dB lower than the limit) to be measured

6 The emission levels of below 1 GHz are very lower (20dB lower than the limit) than the limit and not

show in test report.
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Test mode(814-824MHz): LTE Band 26(5MHz) Test channel: Lowest
Frequency (MHz) — Spurious Emission Limit (dBm) Result
Polarization Level (dBm)
3245.62 Vertical -33.51
7245.61 \Y -32.74
10125.45 \Y -31.28 -13.00 Pass
12452.74 Y -42.74
15128.37 \Y
3658.47 Horizontal -36.84
7528.31 H -40.14
10089.33 H -42.74 -13.00 Pass
12486.58 H -43.14
15128.28 H
Test mode(814-824MHz): LTE Band 26(5MHz) Test channel: Middle
Spurious Emission .
Frequency (MHz) - Limit (dBm) Result
Polarization Level (dBm)
5027.21 Vertical -32.12
7629.30 \Y -33.86
10325.75 \Y -35.61 -13.00 Pass
12687.79 \Y -41.28
15318.28 Y
5125.76 Horizontal -36.89
7214.05 H -40.84
10254.78 H -42.75 -13.00 Pass
12725.89 H -43.85
15325.25 H
Test mode(814-824MHz): LTE Band 26(5MHz) Test channel: Highest
Spurious Emission .
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
5212.78 Vertical -33.28
7729.21 \Y -35.54
10314.52 \Y -35.05 -13.00 Pass
12854.02 Vv -42.74
15536.46 \Y
5301.58 Horizontal -36.85
7829.41 H -40.74
10158.43 H -42.47 -13.00 Pass
12836.48 H -44.05
15329.79 H
Remark :

4  The emission behaviour belongs to narrowband spurious emission,all modes investigated and only
worst case is reported.

5 Remark’---“ means that the emission level is too low (20dB lower than the limit) to be measured

6 The emission levels of below 1 GHz are very lower (20dB lower than the limit) than the limit and not

show in test report.
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Test mode(824-849MHz): LTE Band 26(5MHz) Test channel: Lowest
Frequency (MHz) — Spurious Emission Limit (dBm) Result
Polarization Level (dBm)
3912.51 Vertical -35.68
7636.58 \Y -37.81
10045.61 \Y -36.89 -13.00 Pass
12586.52 Y -40.74
13596.33 \Y
3936.84 Horizontal -37.85
7661.85 H -43.14
10125.74 H -42.74 -13.00 Pass
12312.74 H -43.74
13287.12 H
Test mode(824-849MHz): LTE Band 26(5MHz) Test channel: Middle
Spurious Emission o
Frequency (MHz) - Limit (dBm) Result
Polarization Level (dBm)
3812.58 Vertical -35.84
7636.74 \Y -33.12
10325.74 \Y -32.74 -13.00 Pass
12475.67 \% -40.74
15385.73 Y
3812.74 Horizontal -38.85
7610.58 H -39.85
10358.74 H -42.54 -13.00 Pass
12728.45 H -40.74
15358.56 H
Test mode(824-849MHz): LTE Band 26(5MHz) Test channel: Highest
Spurious Emission o
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
3758.61 Vertical -36.74
7836.85 \Y -35.74
10315.74 \Y -37.01 -13.00 Pass
12470.16 Vv -40.74
15525.08 \Y
3827.25 Horizontal -37.85
7810.74 H -39.85
10231.41 H -42.74 -13.00 Pass
12505.27 H -41.05
15254.43 H

Remark :

4  The emission behaviour belongs to narrowband spurious emission,all modes investigated and only

worst case is reported.

5 Remark’---“ means that the emission level is too low (20dB lower than the limit) to be measured

6 The emission levels of below 1 GHz are very lower (20dB lower than the limit) than the limit and not

show in test report.
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Test mode LTE Band 38(5MHz) Test channel: Lowest
Frequency (MHz) — Spurious Emission Limit (dBm) Result
Polarization Level (dBm)
2364.36 Vertical -34.02
5276.41 \Y -38.74
10248.61 \Y -38.74 -25.00 Pass
12893.5 Y -41.85
13483.45 Vv
3102.58 Horizontal -37.85
5276.94 H -42.15
10027.71 H -40.85 -25.00 Pass
12758.31 H -45.86
13027.58 H
Test mode LTE Band 38(5MHz) Test channel: Middle
Frequency (MHz) — Spurious Emission Limit (dBm) Result
Polarization Level (dBm)
2586.37 Vertical -34.85
5274.41 \Y -37.25
10574.12 Y -35.96 -25.00 Pass
12757.85 \% -41.02
15631.89 Y
2568.30 Horizontal -33.74
5247.35 H -40.75
10861.52 H -42.38 -25.00 Pass
12369.42 H -46.12
15457.01 H
Test mode LTE Band 38(5MHz) Test channel: Highest
Spurious Emission _
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
2578.74 Vertical -35.91
5758.65 Vv -38.02
10657.04 Y -37.85 -25.00 Pass
12682.14 Vv -42.85
16278.54 \% -
2629.86 Horizontal -38.73
5501.64 H -42.12
10275.74 H -43.74 -25.00 Pass
12997.74 H -43.02
16381.28 H
Remark :

4  The emission behaviour belongs to narrowband spurious emission,all modes investigated and only

worst case is reported.

5 Remark’---“ means that the emission level is too low (20dB lower than the limit) to be measured

6 The emission levels of below 1 GHz are very lower (20dB lower than the limit) than the limit and not

show in test report.
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Test mode LTE Band 41(5MHz) Test channel: Lowest
Frequency (MHz) — Spurious Emission Limit (dBm) Result
Polarization Level (dBm)
4836.12 Vertical -36.32
9931.05 \Y -35.76
10254.13 \Y -34.25 -25.00 Pass
12287.36 \Y -41.74
13028.45 \Y
4908.38 Horizontal -35.84
9910.75 H -43.73
10100.35 H -40.72 -25.00 Pass
12569.02 H -42.74
13218.25 H
Test mode LTE Band 41(5MHz) Test channel: Middle
Frequency (MHz) — Spurious Emission Limit (dBm) Result
Polarization Level (dBm)
5074.05 Vertical -35.83
10010.35 \Y -37.02
12218.43 \Y -36.82 -25.00 Pass
13457.86 \% -40.11
15318.30 \Y
5038.67 Horizontal -36.93
10124.05 H -40.01
12458.35 H -42.85 -25.00 Pass
13254.02 H -41.74
15471.20 H
Test mode LTE Band 41(5MHz) Test channel: Highest
Spurious Emission _
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
5125.38 Vertical -36.02
10147.37 \Y -37.52
12123.02 Y -33.01 -25.00 Pass
13241.36 \Y -40.74
15258.38 Y
5014.33 Horizontal -36.98
10325.78 H -41.27
12751.41 H -42.35 -25.00 Pass
13593.63 H -43.05
15254.21 H ---
Remark :
4  The emission behaviour belongs to narrowband spurious emission,all modes investigated and only
worst case is reported.
5 Remark’---“ means that the emission level is too low (20dB lower than the limit) to be measured
6 The emission levels of below 1 GHz are very lower (20dB lower than the limit) than the limit and not

show in test report.
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Test mode: LTE Band 66(1.4MHz) Test channel: Lowest
Frequency (MHz) - S'purlous Emission Limit (dBm) Result
Polarization Level (dBm)
3413.21 Vertical -33.85
5236.24 \Y -37.52
6705.61 \% -33.72 -13.00 Pass
8328.47 \% -41.01
10221.74 Vv
3412.79 Horizontal -36.89
5205.74 H -39.56
6857.85 H -41.85 -13.00 Pass
8536.17 H -43.85
10273.25 H
Test mode: LTE Band 66(1.4MHz) Test channel: Middle
Frequency (MHz) - S-purlous Emission Limit (dBm) Result
Polarization Level (dBm)
3433.64 Vertical -36.05
5125.18 \Y -35.85
6938.83 Y -37.12 -13.00 Pass
8721.52 \Y -40.05
10351.01 Y
3328.30 Horizontal -35.74
5254.96 H -40.79
6939.21 H -42.01 -13.00 Pass
8702.88 H -42.74
10583.13 H
Test mode: LTE Band 66(1.4MHz) Test channel: Highest
Spurious Emission .
Frequency (MHz) — Limit (dBm) Result
Polarization Level (dBm)
3328.61 Vertical -32.74
5123.74 Vv -31.08
7039.27 \Y -33.05 -13.00 Pass
8702.28 Vv -41.85
10533.89 Vv
3533.12 Horizontal -36.85
5271.86 H -37.02
7031.02 H -42.12 -13.00 Pass
8793.28 H -43.85
10528.05 H
Remark :

1 The emission behaviour belongs to narrowband spurious emission,all modes investigated and only

worst case is reported.

2 Remark’---“ means that the emission level is too low (20dB lower than the limit) to be measured

3 The emission levels of below 1 GHz are very lower (20dB lower than the limit) than the limit and not

show in test report.
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4.10 FREQUENCY STABILITY V.S. TEMPERATURE MEASUREMENT

Test Requirement:

Part 2.1055(a)(1)(b), Part 22.355
Part 24.235, Part 27.54, Part 90.213

Test Method:

ANSI C63.26:2015

Limit:

2.5ppm(Part 22)
Within the authorized bands of operation(Part 24, Part 27)

Test setup:

Temperature Chamber

Spectrum analyzer EUT

ik

Aft.

Variable Power Supply

Note : Measurement setup for testing on Antenna connector

Test procedure:

1. The equipment under test was connected to an external DC power
supply and input rated voltage.

2. RF output was connected to a frequency counter or spectrum
analyzer via feed through attenuators.

3. The EUT was placed inside the temperature chamber.

4. Set the spectrum analyzer RBW low enough to obtain the desired
frequency resolution and measure EUT 25°C operating frequency
as reference frequency.

5.  Turn EUT off and set the chamber temperature to —20°C. After the
temperature stabilized for approximately 30 minutes recorded the
frequency.

6. Repeat step measure with 10°C increased per stage until the

highest temperature of +50°C reached.

Test Instruments:

Refer to section 3 for details

Test mode:

Refer to section 4.1 for details

Test results:

Pass

Remark:

If all frequencies stability are comply with the lower limit, then all results

can be considered qualified

Note: Please refer to Appendix F of the Appendix Test Data.
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4.11 FREQUENCY STABILITY V.S. VOLTAGE MEASUREMENT

Test Requirement:

Part 2.1055(d)(1)(2)
Part 22.355

Part 24.235

Part 27.54

Part 90.213

Test Method:

ANSI C63.26:2015

Limit:

2.5ppm
Band Il & Band VIl should be within authorized band.

Test setup:

Temperature Chamber

Spectrum analyzer EUT

ik

Att.

Variable Power Supply

Note : Measurement setup for testing on Antenna connector

Test procedure:

1. Setchamber temperature to 20°C. Use a variable DC power source
to power the EUT and set the voltage to rated voltage.

2. Set the spectrum analyzer RBW low enough to obtain the desired
frequency resolution and recorded the frequency.

3. Reduce the input voltage to specified extreme voltage variation (+/-

15%) and endpoint, record the maximum frequency change.

Test Instruments:

Refer to section 3 for details

Test mode:

Refer to section 4.1 for details

Test results:

Pass

Remark:

1. Manufacturer specified the battery operating end point voltage is
3.61VDC, max voltage is 4.18VDC.
2. If all frequencies stability are comply with the lower limit, then all

results can be considered qualified

Note: Please refer to Appendix Fof the Appendix Test Data.

Page 43 of 53




Report No.:ITEZA202300083RF3

Page 44 of 53




IRT
= Report No.:ITEZA202300083RF3

. T
usogmoeoegozotozo:ovosoeol.dnoemotozotmw

LU L
s 00 0z 08 06 00C0} 0z oF 0y 05 09 oL 08 0800V

wuw gy 0z 0€ Oy 05 09 OL 08 06 (0} 04 0Z 0F OF

g 06 00+0) 0z 0 O¥ 05 09 0L 08 06 00201 0z 0c OF O

.

20z 0£ 0¥ 05 09 0L O
e et o

1

&
(=]
~
S
[¥=]
(=]
w
o
-

&

10 20 30
T AT

o:j||u||m||n||||i||||||ii\lli||t|||\]npm\nn\w
ww ol 02 0%07 0S 09 0L 08 “wuﬂv

\

Page 45 of 53




=== = Report No.:ITEZA202300083RF3
/1111 T il T \
T TEVRETERY \
o PO IT T TOTETTE[ TR E TR TR TN
- o wuwi g} 0Z OE Oy 0S 09 0L 08 06 (0% 02 0% O¥ 0S 02 OL 0% 08 QS
06 00Lo1 0z ot ov 0S 09 oL 08 06 Woy W2 ok W
TR R FEEE TR TR

[l x‘\uw‘m\m\\\\

%oz 0 0¥ 0S 09 0. 08
il b

8
2
8

60 70 80 90100 19 29 3¢ 40 50

IHII[HIIIHIIIIIII’IIIIIIIH‘Il||IHIllllllilllllllll\l\ll\ll\\\\\l\ \\\\\\\H\\\\\\H\\\\ .\\\\\\\\\\\\\\\\\\
ww g} 0Z osﬁor 05 09 0L 08 06 Q)04 0Z O Ov 0S 09 OL 08 06 ZOV 0

2 0z o¢ ov 05 09 oz 08 06 00k oz oc oy 05 09 0L 08 06 00201 0z 0F OV 0S 09 O
A PV R TRV
56, T g

/HH/uuIuulnuInHIJIHlnt|l|n:lml[uulnnlnnl
- Sy LA i ‘ s v *rv /

Page 46 of 53




Report No.:ITEZA202300083RF3

“u‘I‘H ] HI!]\lH‘r‘H‘II\I\‘J‘I\)I\H‘IH'ilHIlllHlHH\HH\\l \Hm‘\‘w‘ | \ \
ww g} OZ 0%‘07 0S 09 0L 08 06 ()} 0} 0Z OE OF 05 09 OL 08 06 00z0: 02 0€

.0z 0¢ oy 05 09 0. 08 06 00ko1 o0z oc ov 05 09 0L 08 06 00201 0z ot o¥ os 09 0L 08
/m;fﬂm/uulm4!1ruhmhwhm)unhw|1\|w'|\.1m|m\mnlnnhm\lm\

] ///Ill/ll”,l I’HIIIHH‘ Hll i |\ \"\\\\\\\\\\\\\\\\\\\\\\\\\\\ \\\\\\\\
Oulu ) 0z oc 0¥ 05 09 0L 08 06 ()}, 0L O O OV 0S 09 OL 08 OB QLAY

20z 0c 0¥ 0S 09 0L oe oe OOLOL 0z 0E OF 0S5 09 OL 03 os%'l.m 0z 0T OV O §
/////////////////////////// 1l nli TTTLERERLCRERALEIRAN RTT R SRR SRS \\\‘\

Page 47 of 53




et S et
o L L T AR R \\\\\\\n\\\\\ \\\\\\\\\\\\\\\\\\ AW
wwoop oz 0oc OV 0S 09 OL 08 06 Q0QL 0L O QT Qv S W VL

= 20z 0 ory 0S 09 oz o8 06 00koy oz 0¢ oY 0% 09 oL 08 08 Wy o
ﬁ//////////////////// oo fe b oo EETEERARRRRRRAS

- ” y _‘»

///////m,uﬁjnu,hn|mm T \\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\
Cui gy 0z 0t 0¥ 05 09 0L os 06 00\ 0V 02 0T Ov 05 W QL

20z oc 0¥ 0S 09 0L 08 06 00l o oz 0£ OV 0% 09 OL 08 %W(.m\ \
}5—7///////////////////// Y YT Ty e e T TR R CRERERR SRR A

Page 48 of 53

Report No.:ITEZA202300083RF3




Report No.:ITEZA202300083RF3

80 90100 10 29

40 50 60 70

20 30

30 40

60 70 8

40 50 60 70 80 90200 19 29 3¢ 40 50

60 70 80 90100 19 29 30

10 20 30 49 59
1"l

0€ 0¥ 05 09 0L 08 06 (g0} 0Z OF ©

‘
0% 05 09 0L 08 06 ((ZO0L 02

0¥ 0S 09 0L

I | | | ‘r
09 02 08 06 (0} O} 0 OF

wuw . 0z 0 0 05
0z o ov 0s 09 oz 08 06 00+os 0z ot oy os 09 oz 08 06 0020 0z o¢

08 06 00€01 0z 0t 0¥ 05 09 OL 08 O

Q

Page 49 of 53




= Report No.:ITEZA202300083RF3

10
il

0 70 80 90100
’|I||||\||h1|||lm

5‘06
[

)

10 20 30 4

Uil

Jlup:Hﬂ|Hﬂ{h“1nﬂluUlnp\np\np\up\uv\uv\uvnv

Ouin 0L 0Z O 0¥ 0S 09 0L 08 06 (|0 0Z OF

||||

0z oc ov 0s 09 0. 08 06 00loL oz oc ov oS 09 0{. o'?
111

=3l b oo
P = A B k“ RIS ) 1 e %

=]
(=
(=]
o

40 50 60 7
\r||||||||'u|'||w

10 20 39

‘II[

IHH]HH‘HH’IIII‘IHI‘lllIIHH".lll\!\\;‘.x'\\\\\\\\\\\H\“\\\\\\\
ww oL 0z oc 005 09 0L 08 06 00104 02 O¢

z 02 0¥ 05 09 02 08 06 00LoL 0z oc ov oS 09 0{. 08

=20
-y U
[Unu|u|n\n\Mlu

’§§7h i bl

Ry S

Page 50 of 53




= Report No.:ITEZA202300083RF3

B

il 8 W - }
KA

0 ]HH[rm;HH'ml(mm||[V|||||.ml\lm'lnn\m\\m\
ww oL 0z 0¢ 0% 05 09 0Z 08 06(Q}0%

70
i

1177

40 50 60

(Tmhmn

10 20 30

0 ]Illl{llll‘iHII“Illl‘lII|‘l|'||}|H||Hl|’|l!!'lllll|l|ll
= “ww o) 0z 0c OV 05 09 0208 0600

[ T
ot %

Page 51 of 53




Report No.:ITEZA202300083RF3

=~
a

20 30 40 50 60
i

10
T

\1.

HIIHI’HHIIIIIUHW ‘

[HH’HIIIH‘

/4
2 "0L 0z 02 or 0s 09 02 08

T
i

"&‘Ef‘s’&t

W

F e

“[mrlrm,mwrlrm||H\.1\\1',\.1\'|\|\'\\'\7.'\:\‘

0
. .01 0z 0g ov 0S 09 02 08 OF

p V)

Page 52 of 53




Report No.:ITEZA202300083RF3

30

'|‘\|iIHl‘H\I‘HH:i:l\il!!\‘illl‘lll

10800 rx-

ORIGINAL BATTERY

Model: BAT22M2310800
Voltage:3.87V 10800mAh 41.8Wh Li-ion
Charging Voltage Limit: 4.45V
Standard: GB 31241-2014

S/N: 102207M230010800

S e

MADE IN CHINA

CEROHS @@@

CAUTION!
Applicable temperature of the battery is 0°C to 45°C;
Do not crush, puncture or disassemble the battery;

n sh,
Do not expose the battery to the fire or water.

Manutacturer: Shenzhen DOOGEE Hengtong Technology CO LTD
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